
IWC 2022 Prelim Technical Program 

M1 Tr-As-Se Co-N-Ti-Al-Mn-Ts

IWC Rep: Jay Harwood,  Newterra, Inc., Ontario, Canada

Session Chair: John Van Gehuchten, P.E., McKim & Creed, Sewickley, PA

Discussion Leader: Joshua Pendergrass, P.E., Stantec, 

Monday, 11/7/2022; 8:00

Trace contaminants describes those small but problematic compounds that the water industry strives to find 
effective and economical solutions to remove or manage.  This session has a focus on a few different 
versions of selenium removal, including a non-biological option.  Not to be forgotten other trace metals, 
such as mercury and arsenic, are being co-managed as part of this process.  With the projects involving 
power, mining, and superfund sites, everyone can find something to learn from this talented group of 
[...]
(WWT) systems are affected by fuel quality and operations in the boiler, upstream control devices and the FGD system 
itself. Parameters such as pH, ORP, and concentrations of dissolved species such as selenium (Se), mercury (Hg) and 
arsenic (As) may be affected. Selenium, Hg and As are mostly introduced to the FGD system as impurities in the coal 
fired. Impending Effluent Limitations Guidelines (ELGs) will limit FGD wastewater discharges to very low concentrations 
of these species. 
Selenium, Hg, and As may be found in both liquid and solid phases of FGD absorber slurry, and their phase partitioning 
is greatly impacted by FGD operating conditions. Higher dissolved concentrations will require greater removal in the 
WWT system prior to discharge. Their oxidation states are also affected by these parameters; for dissolved Se, 
oxidation state impacts its difficulty of removal in the WWT system. Higher dissolved Hg concentration in absorber 
slurry affects not only WWT operation but can affect Mercury and Air Toxics Standards compliance due to chemical 
reduction, causing insoluble elemental Hg “re-emission” and increased stack Hg emissions. 
Measuring dissolved concentrations of these and/or other species in FGD absorber slurry in real time could allow plant 
operators to make informed decisions to maintain FGD and WWT process control, lower operating costs and avoid 
exceeding stack and/or WW effluent limits. Monitoring directly within the FGD absorber slurry is challenging, though, 
because of suspended solids levels (15 to 25 wt%) and ongoing liquid-phase chemical reactions. 
EPRI conducted field trials on absorber slurry at a full-scale wet FGD system, developed a novel continuous filtering 
technique to provide clear liquid for analyses, and demonstrated monitors that provided semi-continuous concentration 
data for dissolved Se and Hg, respectively. A major objective was to quantify effects of upstream variables on dissolved 
species’ concentrations and phase-partitioning. Understanding operating conditions that impact regulated species’ 
concentrations can help maintain process control, lower costs, and keep units compliant. 
The near-real-time data generated by the online analyzers were compared to FGD and other plant data to identify 
correlations and possible causes of observed concentration spikes. The paper will illustrate monitoring data that 
identified large spikes in dissolved Se and Hg concentrations caused by changes in FGD operating conditions. In 
addition, the uptime, maintenance requirements, and relative accuracy of the monitors evaluated will be discussed.

Discusser: Tyler Sullens, Alabama Power Compnay, Calera, AL

M5 Advanced Membrane Treatment

IWC Rep: Dennis McBride,  Burns & McDonnell, Kansas City, MO

Session Chair: Tom Imbornone, Avista Membrane Treatment Solutions, 

Discussion Leader: H G Sanjay, Bechtel Infrastructure and Power Corp., Reston, VA

Monday, 11/7/2022; 1:15pm

As we continue to move into more challenging water treatment applications, membrane technology has 
advanced and there have been improvements to the pre-treatment and operational techniques. This section 
focuses on challenging membrane applications and how new technologies and membrane materials allow 
systems to sustain reliable operation. The four papers in this session will present a new membrane 
chemistry and its performance on wastewater, the use of online turbidity measurement for RO feed water in 
place of SDI, the operation of EDR and EDI systems for pre and post RO treatment, and the use of ceramic 
microfilters on “flowback” water from the fracking industry in addition to their use on secondary and tertiary 
wastewater effluent.

Christopher Roy, ZwitterCo, Woburn, MA ; Judy Ledlee, Ph.D., P.E., ZwitterCo, Woburn, MA

IWC 22-13: Driving High Recoveries in Water Reuse Applications with Novel, Zwitterionic Membranes



Achieving exceedingly high water recoveries in membrane processes has become increasingly important in 
establishing environmentally sustainable plant operations and meeting corporate sustainability goals across industries. 
This paper focuses on a new patented zwitterionic membrane chemistry immune to irreversible fouling that has 
demonstrated its ability to reach ultra-high recoveries in the most difficult-to-treat wastewater and process fluids. 

This paper reviews data from field testing in dairy, landfill leachate, and produced water where recoveries of as high as 
99% (a 100x concentration factor) are sustainably achieved. Additionally, it discusses the science behind this novel 
polymeric membrane chemistry that leads to unprecedented performance in streams with high concentrations of fat, 
oils, protein, and other high-fouling organic constituents. The paper also highlights data sets showing these 
membranes as an ideal pretreatment step to reverse osmosis, enabling higher combined clean water recoveries than 
standard pretreatment plus reverse osmosis process trains available on the market today.

Discusser: Parker Ervin, Kurita America, Minneapolis, MN

Denton Slovacek, Hach, Timnath, CO ; Vadim Malkov, Ph.D, Hacj, Loveland, CO

IWC 22-14: Continuous Nephelometric Measurement of Suspended Solids in Reverse Osmosis as a Surrogate 
for the Silt Density Index (SDI)

Monitoring and managing of the water quality throughout power generation cycle and specifically prior to reverse 
osmosis is extremely important for the life and efficiency of the RO membranes. Inadequate pretreatment of the feed 
water prior to RO is a major cause to these issues. Fouling, whether biological and/or mineral, is a primary issue 
directly affecting uptime and membrane replacement. The potential of particle fouling typically measured by the silt 
density index (SDI) must be known and minimized. 

Monitoring and control of particulates is critical in RO membrane management. While the SDI is an accepted method 
for the fouling potential of water, the measurement does not lend itself to real time monitoring. Nephelometry (turbidity) 
can monitor in real time but the nephelometric response is variable based on the nature of the particulates being 
measured. Different types of suspended solids, or more specifically varied mineral and organic colloids, each affect the 
relationship of turbidity to SDI. Nevertheless, turbidity monitoring and interpretation of its results can provide enough 
correlation to use this method as real-time surrogate for SDI.

This paper features research that shows where turbidity can behave as a surrogate to the SDI and addresses a case 
study related to fouling where turbidity indicated particulate events while the SDI remained below levels of concern. 
This study conclusively demonstrated how online monitoring of the RO feedwater for turbidity can help protect the 
membranes and improve direct and indirect cost control.

Discusser: Chip Westaby, Turner Designs Hydrocarbon Instruments, Kirkwood, MO

Jeff Tate, Agape Water Solutions, Inc., Harleysville, PA 

IWC 22-15: Electrochemical Technologies

Electrodialysis Reversal (EDR) and Electrodeionization (EDI) are both electrochemical technologies frequently used in 
power plant, semiconductor and oother industrial process water treatment systems. Both technologies evolved from 
Electrodialysis (ED) research in the 1950’s. EDR was developed to reduce cleaning frequency of ED, and EDI reduced 
the electrical resistance and membrane polarization whiling producing much higher purity water. Electrodialysis 
Reversal (EDR) is a durable technology that can handle large volumes of Total Dissolved Solids (TDS) and high 
hardness and high silica feed water. New EDR technologies are used to pretreat Reverse Osmosis (RO) feed water, to 
recover RO concentrate wastewater and to treat cooling tower water. Electrodeionization (EDI) is the standard method 
of generating high purity water by polishing reverse osmosis permeate and is used in demin water applications. This 
paper will review the principles of operation of both types of electrochemical technologies and compare the various 
available devices. Field data, observations, troubleshooting will be provided as well as considerations and lessons 
learned for new projects.

Discusser: Saurabh Tonapi, P.E., HDR, Austin, TX

Dave Holland, Aqua-Aerobic Systems, Loves Park, IL 

IWC 22-16: Ceramic Microfiltration Allows Reuse of Challenging Wastewaters at Two U.S. Locations

The current water shortage is forcing industries to look for ways to reuse wastewater and rely less on fresh water 
sources. One such industry, a Houston-based oil company, is involved in hydraulic fracturing – “fracking” – which 
typically injects into each well 30 – 85 thousand barrels of water consisting of about 9.5% proppant (usually sand) and 
0.5% other additives.  Nearly half of this water returns to the surface, now containing traces of the additives as well as 
oil, metals, and salts from the rock formations.  This “flowback” water - high in salinity, metal concentrations, and 
hydrocarbons - can be costly to dispose.  Therefore, fracking companies are always looking for ways to reuse this 
water.  In 2017, the oil company partnered with Aqua-Aerobic Systems to design, manufacture, and commission a 
6,000 barrels per day (bbl/day) mobile ceramic membrane system for use at their wells in western Texas. The system 
operates at 6 – 8 psi TMP and removes over 98% of the hydrocarbons, iron, and suspended solids.

The second industry is a southern California oil refinery that takes a portion of the effluent discharged by an adjacent 
15 MGD reuse plant, which currently treats a 3:2 ratio of industrial and domestic wastewaters having a combined total 
dissolved solids of up to 5,000 mg/L.  The 20-year-old plant has a conventional activated sludge process discharging to 
its Advanced Water Purification Facility, which contains sand filtration, microfiltration (MF), reverse osmosis, and an 
advanced oxidation process.  The current MF system contains polymeric hollow fiber membranes, which have 
performed well but have had a high incidence of fiber breakage; therefore, the plant piloted a ceramic membrane 
system from mid-June 2018 through mid-April 2019 to determine the viability of replacing the existing system with one 
containing more-durable membranes.  The pilot treated both tertiary and secondary effluent from the plant, with and 



without coagulant pretreatment.  Once optimized, the pilot was able to maintain stable operation treating secondary 
effluent containing 4.2 mg/L Al+3 at a flux of 100 gallons per square foot of membrane area per day (gfd), over 3 times 
the flux of the current polymeric membranes! In addition, the pilot operated at around 97% recovery.  As a result, the 
plant is interested in installing a full-scale ceramic system.

This presentation describes the ceramic system used, details the performance at each site, and discusses some of the 
issues encountered and how they were resolved.

Discusser: John Williams, MANN+HUMMEL Water & Fluid Solutions, Inc,, Goleta, CA, USA

M6 Trace Contaminants Pushing at Boundaries

IWC Rep: Colleen Scholl, P.E.,  HDR, Inc., Whitewater, WI

Session Chair: Colleen Scholl, P.E., HDR, Inc., Whitewater, WI

Discussion Leader: Matt Roth, DuPont, Philadelphia, PA

Monday, 11/7/2022; 1:15pm

This session features four papers that challenge and expand the existing knowledge base of emerged and 
emerging trace contaminants.  The session scope ranges from familiar contaminants such as arsenic and 
selenium, to the emerging contaminant microplastics, to co contaminants such as aluminum and fluoride 
that accumulate along with the metallic trace contaminants in the sludge produced by precipitation systems.

Session papers include the following:

The necessary demethylation of organic arsenic species prior to removal by conventional arsenic methods.

Accuracy, bias, and precision comparisons between EPA certified laboratories of selenium species in FGD 
waste treated by two biological treatment processes.

Fundamental facts about micro and nano plastics, characterization by size and shape, and extent of 
removal in water and wastewater plants.

Concentration of metals such as Al, Cd, Cu, Mn, and Zn plus the non-metal fluoride in high density sludge 
produced by treatment of acid mine water.

Jack Ma, Ph.D., P.E., UCC Environmental, Waukegan, IL ; David Donkin, UCC Environmental, Waukegan, IL; Joseph 
Woodley, Eng., UCC Environmental, Waukegan, IL

IWC 22-17: Arsenic Removal from Coal Ash Pond Water

This paper discusses coal ash pond water treatment with a focus on approaches for arsenic removal. The development 
of cost-effective technologies to reliably remove arsenic, selenium and mercury from water has been prioritized by coal 
fired power industry as environmental standards are currently very low in North America with a potential to be even 
lower. The arsenic treatment goal is targeted around 10 µg/L in general or driven by site specific requirements. 
Achieving these low levels poses a challenge given that:

• Arsenic removal is affected by the flows that can vary tremendously over time;
• Arsenic levels and forms are greatly variable even within the same coal ash pond;
• Arsenic removal is confounded by the water characteristics including pH, temperature, and other interfering 
constituents;
• Arsenic treatment generally results in concentrated residuals which are subject to release arsenic;
• Arsenic standards are very close to analytical limits.

In addition to provide insights on various physical and chemical technologies for arsenic removal, this paper highlights 
the lessons learned from one full-scale case study of coal ash pond water arsenic removal. Based on the favorable 
outcome of a bench-scale treatability study on the representative coal ash pond water samples, the full-scale treatment 
process was configured as a robust system consisting of flow and constituent equalization, multi-chemical injection for 
the pH control and particulate coagulation, staged filtration for the solids separation, and activated media adsorption of 
dissolved arsenic. For six months since commission of the wastewater treatment system, arsenic has been 
consistently reduced from hundreds-thousands µg/L to less than 10 µg/L.

Discusser: Shannon R. Brown, Bayer, Creve Coeur, MO

Mayra Giraldo, Stantec Consulting, Atlanta, GA ; William Kennedy, Stantec Consulting, NC,  ; Adam Sutherland, Stantec 
Consulting, Nashvile, TN,  

IWC 22-18: Analytical Variability of Selenium in FGD Wastewater



A coal fired electric power generating facility operated two biological pilot systems with the objective to validate the 
technology was capable of selenium (Se) reduction from atypical FGD wastewaters to meet the 2020 Steam Electric 
Power Generating Effluent Limitation Guidelines (ELGs). Throughout the pilot, samples were collected and analyzed at 
multiple commercial laboratories experienced with the FGD water matrix.  Each lab analyzed Se using EPA 
recommended standard operating procedures (SOPs) adapting analytical method 200.8 for the FGD matrix. 
This paper compares total and dissolved Se results, evaluating biases and variability between collection methods, labs, 
and actual analytical methods used. Discussion reviews the effects of each lab’s unique combination of digestion, 
sample container, preservative procedure, dilution factors, and reporting limits allowable within the EPA 200.8 FGD 
SOPs method.  Specific identified biases related to volatile, elemental, and reduced forms of selenium are discussed 
and challenge the established practices and historical data sets for selenium reduction in the FGD wastewater matrix.   
The relevance of this review is related to the decades long deliberation by regulatory authorities attempting to 
accurately determine best available economically achievable technology standards for FGD wastewaters and the need 
for the electric power industry to strategically plan for the future of coal fired generation.

Discusser: Shelley Wojciechowski, CAMS, New Florence, PA
[...]
• Demonstrate the efficiency and robustness of the process at pilot scale: A pilot unit is built and will be tested in 2022.

Discusser: Francisco Barajas Rodriguez, AECOM, Austin, TX

Orren Schneider, Ph.D., P.E., Aclarity, LLC, Plainsboro, NJ 

IWC 22-72: Electrochemical Destruction of PFAS in Concentrated Waste Streams



PFAS contamination of water streams has become ubiquitous. In order to deal with this contamination, treatment has 
been focused on removal of these pollutants, chiefly by granular activated carbon or anion exchange. When exhausted, 
the spent media is sent to landfills or incinerators. With changing regulations pending, there is ongoing development of 
destructive technologies that can actually degrade or even mineralize these persistent compounds rather than 
transferring them from water to another phase.

While several different types of destructive technologies are being developed, electrochemical oxidation has begun to 
emerge from labs to become commercially available. Both academic and commercial research has shown that these 
systems can degrade these compounds to below detection limits. While electrochemical treatment for low 
concentration streams is not yet cost effective, treatment of high concentrations in waste brine or landfill leachates can 
be a cost-effective solution. This paper will present lab and field data showing destruction of a variety of PFAS 
compounds in several different water matrices and present economics for these systems relative to existing removal 
solutions.

Discusser: Beth Landale, P.E., P.Eng., GHD, Farmington Hills, MI

W4 Wastewater 2: Wastewater Treatment 
Innovations, Improvements, and Optimizations

IWC Rep: Max Brefeld,  Toyota Motors North America, Georgetown, KY

Session Chair: Julie Horan, HDR, Inc., St. Louis, MO

Discussion Leader: Jaron Stanley, WesTech, Salt Lake City, UT

Wednesday, 11/9/2022; 8:00am

What’s new in wastewater? Innovation and optimization of treatment technologies is necessary to address 
water scarcity, improve treatment economics, and comply with new and tightening quality requirements. 
This session’s papers will discuss innovative technologies and improvements to existing technologies for 
wastewater treatment.  The papers in this session will focus on case studies from recent projects.  
Treatment technologies covered in this session’s papers include membrane bioreactors, high recovery 
membrane desalination, advanced oxidation processes, and bioaugmentation.

Sara Arabi, Ph.D., P.E., BCEE, MBA, Stantec, Fort Collins, CO 

IWC 22-73: 15 Years of Membrane Bioreactor (MBR) Experience for Industrial Wastewater Treatment

In the last 15 years, Membrane Bioreactors (MBRs) have become common for industrial wastewater treatment. This 
paper presents the progress and applications of MBRs which provides the benefit of biological treatment process in a 
compact footprint and solids liquid separation for a high-quality effluent. In this paper, lessons learned and challenges 
from design and operation of MBR plants for industrial wastewaters are presented. MBRs provide the pretreatment 
required for other treatment technologies such as Reverse Osmosis (RO) where wastewater reuse and recycle or 
PFAS removal is targeted.

The key design considerations for MBR include selection of membrane flux rates for cold temperature operations, 
influent characterization, and design of equalization basins. Some of the key operational considerations for MBR plants 
are nutrient balance for macro-nutrients (where nitrogen or phosphorus are limiting the biological growth) and micro-
nutrients, membrane fouling mitigation, and foaming issues. Short case studies for MBR operation for landfill leachate 
and pharmaceutical wastewater are presented.

Discusser: Srikanth Muddasani, C.E.C., Inc., mcdonald, Pa

Chad Unrau, MI Systems, Houston, TX  ; Sunil Mehta, MI Systems, Houston, TX,  

IWC 22-74: High Recovery Electrochemical Desalination for Tertiary Wastewater Treatment

Minimum and Zero Liquid Discharge applications often require high recovery membrane desalination to make 
treatment and performance targets economically feasible.  Water recovery in membrane desalination is typically limited 
by scale formation from silica and partially soluble salts such as calcium sulfate.  In addition, chemical and energy 
consumption can often make the operating cost of a project prohibitive.  The latest evolution of electrodialysis reversal 
enables high recovery desalination of brackish waters without concentrating silica due to its neutral charge.  Polarity 
reversal naturally mitigates scaling from partially soluble salts and energy consumption is minimized with the lastest 
innovations of the technology.  Finally, electrodialysis reversal enables the tuning of the product output to deliver the 
required user treatment level.  This feature minimizes over-treatment of the water which in turn minimizes energy 
consumption and it minimizes the amount of scaling ions transferred to the brine.  As such, higher recoveries can be 
achieved with lower risk of scale formation.  

An exemplary project that highlights the capabilities of the latest advancements in electrodialysis reversal is a pilot 
project conducted by MI Systems for tertiary treatment of a California WWTP effluent.  The water quality for the plant is 
1600 ppm TDS, 187 - 200 ppm chloride and ~30 ppm silica. The objective of the pilot study was to reduce chloride 
concentrations to meet effluent discharge limits <100 ppm chloride and to demonstrate 95% water recovery.  Water 
recovery is critical for this client as opex limitations necessitated the need for onsite handling of the brine with minimal 
space available to do so.  The system operated at an average water recovery of 95% and an average SEC of 0.5 
kWh/m3. The system was able to consistently meet target chloride concentrations < 100 ppm within the pilot study 
period by tuning the applied voltage without over-treating the water.  The concentration of silica remained unchanged in 
the influent and effluent streams of the system due to its neutral charge. As a comparison, for this type of water, a 
typical RO system would operate at a maximum of ~90% recovery due to high silica concentrations and would require 
the use of antiscalant.  Demonstrating 95% water recovery was critical for this client as this level of recovery enables 
the use of small onsite evaporation ponds to handle the minimal brine production at full scale.  A 200 gpm system is 



currently be constructed and installed for this client in 2022.

Discusser: Nicole Bartoletta , McKim & Creed, Inc., Sewickley, PA

Roberto Silva De Faria, Evoqua Water Technologies LLC, Pittsburgh, PA  ; Mohsen Ghafari, Ph.D., Evoqua Water 
Technologies LLC, Pittsburgh, PA,  ; Simon Dukes, Evoqua Water Technologies LLC, Tewksbury, MA,  ; Joshua Griffis, 
Evoqua Water Technologies LLC, Tewksbury, MA

IWC 22-75: Ultraviolet Advanced Oxidation Processes for 1,4-Dioxane Destruction In Bench-Scale and Pilot-
Scale Units

The identification of sustainable water treatment processes becomes urgent as the quality and quantity of available 
water sources reduces. Increased attention is given to those alternatives that promise a scalable, cost-effective 
solution to our water problems while meeting public health demands. Advanced oxidation processes (AOPs) have 
proven to be effective for toxic contaminant removal when compared to more conventional treatment processes. AOP 
has been applied successfully to degrade or remove toxic pollutants of emerging concern such as 1,4-dioxane, a major 
recalcitrant and toxic contaminant. 
1,4-dioxane has been detected in many water resources and municipal wastewater influents due to discharge from 
chemical industries. Given that several US states have established drinking water guidelines as low as 0.3 ppb, it is 
imperative to develop efficient and sustainable technologies for its destruction. Currently, municipalities are expanding 
their treatment capabilities for indirect potable water reuse by implementing conventional and advanced technologies. 
Specifically, Evoqua partnered with a municipality in Maryland, USA to implement an improved AOP technology with 
onsite hydrogen peroxide generation.
In this study, UV-activated AOPs were investigated for the destruction of 1,4-dioxane in both laboratory scale and pilot 
scale systems. At the laboratory scale, hydrogen peroxide (H2O2) and sodium hypochlorite (NaOCl) were used as 
oxidants. Results showed increased reduction of 1,4-dioxane when using H2O2 over NaOCl.  At the pilot scale, 1,4-
dioxane destruction was tested in a reactor equipped with 0.8 kW low pressure UV lamp. An onsite H2O2 generation 
unit was used for introduction of oxidant to the reactor influent water. The results showed complete destruction of 1,4-
dioxane when H2O2 to 1,4-dioxane mass ratio greater than 10 was used. This study demonstrates the potential of UV-
H2O2 for destruction of recalcitrant compounds for safe indirect potable reuse.

Discusser: Harley Schreiber , WesTech Engineering, Salt Lake City, UT

Dimitris Chrysochoou, Tradeworks Environmental, Mississauga, ON Canada

IWC 22-76: Improved Biological Nutrient Removal by integrating bioaugmentation in the wastewater collection 
system

A Rotating Biological Contactor [RBC] wastewater treatment plant was facing challenges with meeting the effluent 
ammonia criteria. It is a 1.2 MGD wastewater treatment plant located in a residential area in Nova Scotia region. It 
utilizes screening, primary clarification, 2 parallel RBC trains, secondary clarification, and disinfection prior to 
discharge. The wasted sludge from the system is co-thickened in the primary clarifier and pumped into the anaerobic 
digester. Waste sludge from the anaerobic digester is hauled away for further processing and disposal. Due to the 
challenges, the facility was scheduled to be decommissioned and be used as a lift station to divert the flow to another 
facility nearby. The facility has different effluent ammonia criteria for the winter and summer seasons [5mg/l and 3mg/l 
respectively].

For this project it was suggested to apply the bioaugmentation in the wastewater collection system. This way, the 
sewage conveyance system is leveraged to precondition the wastewater prior to its introduction into the treatment 
plant, which is also enhanced by the microbial addition. The project started in August 2020 and is still undergoing today 
as part of the standard operations. The primary objective of this project was to enhance nitrification.

During the first year of application, it was demonstrated that the bioaugmentation assisted with enhancing the 
nitrification process, which was able to meet the ammonia effluent criteria and have the primary objective satisfied. As 
the system has different effluent criteria for winter and summer seasons, for the period of November 1st, 2019, to April 
30th, 2020 [before the bioaugmentation] the average effluent ammonia values were 4 ppm, while for the period of 
November 1st, 2020, to April 30th, 2021 [after bioaugmentation] the average ammonia effluent values were 1.75 mg/l. 
Furthermore, for the period of May 1st, 2020, to August 31st, 2020 [before bioaugmentation] the average effluent 
ammonia was 2.92mg/l, and for the period of May 1st, 2021, to August 31st, 2021 [after bioaugmentation] the average 
effluent ammonia values were 1.38 mg/l. The daily ammonia removal rate increased by 28%.
Secondary objectives included optimization of the system in various stages. It was shown, that after bioaugmentation 
application the biogas production was increased compared to the same months the year prior to the application, by 20-
50% and the sludge hauling reduced by 15%.
This application in the collection system was able to provide a sustainable solution to the wastewater authority saving 
the facility from being decommissioned.

Discusser: Bridget Finnegan, P.E., CDT, ENV SP, GHD, Allison Park, PA


